
»HOG« Part list 
 PART AMOUNT 

Part 1 68 

Part 2 2 

Part 3 2 

Part 4 2 

Part 5 2 

Part 6 1 

Part 7 1 

Part 8 1 

Part 9 1 

Part 10 1 

Part 11 1 

Part 12 1 

Part 13 1 

Part 14 1 

Part 15 1 

Part 16 1 

Part 17 1 

Part 18 1 

M3 x 15mm screw 77 

M3 x 130mm screw rod 4 

M3 Nut 47 

M3 x 10mm screw 6 

M3 x 40mm screw 2 

M4 x 15mm screw 7 

M4 Nut 3 

M5 x 160mm screw rod 1 

M5 Big washer 6 

M5 Self locking nut 2 

M5 Nut 7 
 


